LHe Tank Material Charpy Reports



Sandmeyer Steel Company T Gooy

¢ Po. ATl TN
~.l Y

SANDMEYER
STEEL COMPANY

ONE BAMDOME YRR LanNe ~ PHILADELPHLA, PA 181MEB-2598
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[FAX COVER PAGE|

[ To: John Abrams From: Ternll Bohnsack

| Company: Meyer Tool & Manpuf Voice: 215-464-7100

] Fax Number: 708-425-2612 Fax Number: 215-677-1430

| Subject: Heat numbers for Charpy Date: 5/14/03 | Time: 16:29 I Total Pages:
Message
Hi John,

I am forwarding to you the quantity and heat numbers of coupons that we are processing for you on your

PO # 008649-00;

For Item 251104 Yax4x6 Ht # 02FS / Plt # 23688

For Item 251105 3/8x4x6  Ht#60195]1 /Pl # 24219
3/8x4x%x6 Ht # 821424 / Plt # 25167

For Item 251106 3/8x4x6  Ht# 818965/ Pt # 23387
38@x4x6  Ht#818354/Plt# 23106

38x4x6  Ht# 600373 /Plt # 72243
For Item 251119 1-1/8 x4x6 Ht#01F8/Plt # 24365

For Item 25M802 X4x6 Same Batch as 251104

For Item 251115 1x4x%x6 Ht # 602194 / Pit # 24688
251576

Regards %
e L .

Ternill Bohnsack
Sandmeyer Steel Company
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SANDVIEYER
STEEL COMPANY

ONE SANDMBEYER LANE ¢ PHILADELDHIA, DA TRNTIR-ISB0

FAX COVER PAGE]

| To: John Abrams From: Ternll Bohnsack

f Company: Meyer Tool & Manufacturing | Voice: 215-464-7100

| Fax Number:  708-425-26]2 Fax Number: 215-677-1430

[ Subject: Impact Tests Results Date: 5/23/03 I Time; 08:08 , Toral Pages: 1]
Message
Good Morning John, i

yesterday evening, so here you go. I have also included

Mill Test Reports for you. Plate number 23685 / Heat number 02F3 (Your item number 25M802) is in
the same batch as Plate number 23688 / Heat number 02F3 (Your item number 251 104). A coupon from
Plate number 23688 was impact tested per your specification and is representative for that batch

I finally received those Impact Test results late

[f you, or Ed, need anything further please feel free to contact me.

Regards,

errill Bohnsack
Sandmeyer Steel Company
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LABORATORY SSC001-03-05-11653 @

TESTINGINC.

2331 Topaz Drive, Hatfield, PA 19440 un.m!ﬁa. 04 Mt T  aborat

“TEL: 800-219-9095 » FAX:; BU0-219-9096 ' NOT (PT. MY, AT, U7
SOLD TO ' SHIP TO
Sandmeyer Stee! Company Sandmeyer Steel Company
One Sandmeyer Lane One Sandmeyer Lane
Philadelphia, PA 19116-3598 Philadelphia, PA 19116

ATTN: Emery M. Gardosh

CUSTOMER P.O. CERTIFICATION DATE SHIP VIA
32223 ' 5/22/03 FAX AND MAIL

DESCRIPTION

Test Plates, Type 304L Stainless Steel Coupons,
ASME B&PV Code Sectlon VIII, Division 1, 2001 Edition,

2002 Addenda, Paragraph UG-84.c.1 and UG-84.¢.2: |
1 pc. 3/8" x 4" x 6" long, Heat #601951, Plate #24219 a5t s - l Lo "

1pe. 3/8”x4" x 6" long, Heat #821424, Plate #25167 _
1pc. 3/8"x4"x 6" long, Heat #818965, Plate #23387 ) 257/, 1. ~ & & "

1 pe. 3/8"x4"x 6" long, Heat #818354, Plate #23106

1pc. 3/8"x4"x 6" long, Heat #500372, Plate #72243 - - I
1pc. 3/4*x4”x 6 long, Heat #02F3, Plate #23688 - 271104, ¥26M¥

1pe 1"Xx4"x6"long, Heat #602194, Plate #24688 - 25T 57 r2sT i 5‘2{

1 pe. 1-1/8"x 4" x 6" long, Heat #01F8, Plate #24365 . 25T -y

Chfarpy V-Notch impact testing at -452° F was performed on (8) sets of the submitted Test
Speclmens in accordance with ASME SA-370 and (8) sets were found to be in conformance to

Customer’s requirements with the following results:

PLATE NO. PIECE NO. FI-LBS. LAT. EXP, % SHEAR
REQUIRED - e 22 MINIMUM -~ -
242189 : 1 178 056~ 100
2 171 054" 100
.3 178 .058" 100
NOTE: Sub-sized (3 mm x 10 mm) charpy specimens were used for testing Plate #24219
25167 - 1 132 0777 100
2 141 .08o" 100
3 144 .081" 100

NOTE: Sub-sized (8 mm x 10 mm) charpy specimens were used for testing Plate #25167.

- -CHARPY V-NOTCH TEST RESULTS CONTINUED ON NEXT PAGE-= « -

Page 1 of 2
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SSCO01-03-05-11633 :
LABORATORY ~
TESTINGINC. ) |
2331 Topaz Drive, Hatfield, PA 13440 oo i
: MOT {PT, LT, AT.UT)

TEL: 800-219-9085 -~ FAX: B00-219-9038

CHARPY V-NOTCH TEST RESULTS (Continued . . , ) —at -452° F on (8) sets of the submitted
Test Specimens in accordance with ASME SA<370 and (8) were found to be in canfermance to

Customer’s requirements:; _

PLATE NO. PIECE NO. FT-LBS. LAT. EXP, % SHEAR
REQUIRED - 22 MINIMUM .= LT
23387 1 172 - .gg1” 100
2 164 .087” 100
3 : 168 -.086” 100
NOTE: Sub-sized (9 mm x 10 mm) charpy specimens were used for {esting Plate #23387.
231086 1 172 093" 100
2 178 .093* 100
3 177 .085” 100
NOTE: Sub-sized (9 mm x 10 mm) charpy specimens were used for testing Plate #23106.
72243 1 204 104" 100
2 191 .098” 100
3 200 .102* 100

NOTE: Sub-sized (9 mm x 10 mm) charpy specimens were used for testing Pfate.#72243-

236388 1 113 064~ 100
2 114 .069" 100
3 104 .060" 100
24688 1 130 - .0e7" 100
2 133 072" 100
3 140 078" 100
24365 1 162 087" 100
2 155 .084" 100
3 165 089" 100

The services performed above were done in accardanee with LTI's Quallty System Program Manua] Revision 16 dated 9/1/01, These
report shall not be reproduced, except in full, without the written approval of Laboratory

results relate only 1o the items tested and this
Testing, Inc, LTI ls acoredited by AZLA In the Chemical, Mechanical and Nondestructive Flalds of Testing. L.T_L Is accradlted by
NAPCAP in the Material's Testing and NDT, MT, PT, BT and UT,

MERCURY CONTAMINATION: During the testing and Inspection, the product Sherri . Lengyel
did not esme in direct contact with mercury or any of its cornpounds nor with QA Coordinator

any mercury contalning devices errploying a single boundary of containment,

NOTE: The recording of falss, fictitious or fraudulent statements or entrieg on By &E&&Mﬁ’—_ﬂ
this documennt may be.punishad as g Telony under Federal Statutes Authorized Signature
Incluging Federal Law, Title 18, Chapter 47.

Page 2 of 2
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Avesta Sheffield Plate Inc.

Ao
EEI]&!!'IIE'Eg Gﬂ: e .
| ertificate of CAII&IIQEIE and Tests

OUR ORDER 216478 - 3§ HEAT & PIECE 600373-1Q 1/02/01
SOLD TO: SANDMEYER STEEL COMPANY SHIP TO: SANDMEYER STEEL COMPANY

ONE SANDMEYER LANE ONE SANDMEYER LANE

PHILADELPHIA PA 19116 PHILADELPHIA PA 19116

' 782001-0000

-------------------------------- YOUR ORDER & DATE —~~---ooooooai o ___ ..

ITEM DESCRIPTION

HEAT & PIECE 600373 - 1 X

WEIGHT 2128

FINISH 1

GRADE 304L UNS-530403

DIMENSIONS 375 X 72.000 X 258,000 EXACT 72293 \)H\{ﬂh“\{?
-------------------------------- SPECIFICATIONS ~—~---~ﬂ--~----------------33 -
**+ MFG IN NEW CASTLE, IN, USA FROM SLABS IMPORTED FROM SWEDEN

ASTM R240-00 ASME SA240-98ED ASTM A480-99 ASME SA480-98ED

DUPONT SW-300-M JAN 82 ASME SA312-96ED 0OA CHM ONLY

AMS 5511G EXCEPT LINE MARK REFINFD YAT0yD. PROCESS

QQ-S-766D AMENDIII EX.P4.5.2 ASTMIEH31 J300A" CHEMISTRY ONLY

MELTED ELECTRIC ARC METHOD FERRITE PER “SHARFFLER/DELONG
S8TM A262-98 PRAC F

ASTM A262-98 PRAC A |
PLATES & TEST PCS SOLUTION ANNEALED f REES FARENHEIT MINIMUM.
(T s

THEN WATER COOLED OR RAPIDLY COOLED 5}
FREE OF MERCURY CONTAMINATION

HOT ROLLED, ANNEALED & PICKLED fHKa'

M e . MECHANTI
HARDNESS RB g6

SRAIN SIZE 6

YIELD STRENGTH (PSI) 43931 : B
TENSILE STRENGTH (PSI) 88303 ‘ o
SEND OK SRR R
INTERGRANULAR CORROSION QK L e,
ZLONGATION % IN 20 56.4 e
REDUCTION OF AREA % 74.8

T e~ .___. CHEMICAL COMPOSITION ~-----vommmmm o __
ZARBON {C ) .014

MANGANESE {pRY) 1.45

“HOSPHORUS (P ) .032

SULFUR (s ) .01

3ILICON (sr) .38

THROMIUM {CR) 18.33

YICKEL (NI) B.78

IOBALT {Co) 12

TOPPER {CU) .47

10LY (MO) .47

IITROGEN (N ) .07

JOLUMBIUM (CB) .008%

ST TANIUM {TI) .Q01

\LUMINUM {AL) . 002

TIN (sN) .012 '
"ALCULATED FERRITE 5.9& ‘
KNOWINGLY & WILLFULLY FALSIFYING OR CONCEALING A MATERIAL FACT ON THIS FORM, .
OR MAKING FALSE, FICTITIOUS OF FRAUDULENT STATEMENTS OR REPRESENTATIONS ﬂﬁﬂ
HEREIN COULD CONSTITUTE A PELONY DUNISHABLE UNDER FEDERAL STATUTES, - AN

JAMES DOUBMAN, QUALITY ASSURANCE MANAGER
a O . 0

Sheffield P) QL
el ate Ine. T3

. T Ao . amyapan
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Avestarolari, Inc.
Plate Products

VurodsLuuo WISt FAX 215 877 1430

AvestaPolarit
. STAINLNSS @ t-f- 1’ f l . d @ 1’
An Oulokumpu Group company Br I Ica E U na gglﬁ an EE /5
OUR ORDER 231563 -~ 1g HEAT & PIECE 602194 -1B 2/28/03
SOLD TO: SANDMEYER STEEL COMPANY SHIP TO: SANDMEYER STEEL, COMPANY
ONE SANDMEYER LANE ONE SANDMEYER LaNm
PHILADELPHIA PA 15116 PHILADELDHIA PA 19116
--------------------------------- YOUR ORDER & DATE == ==m=-=-mmmaoumeae o ________
60287 0/00/00

ITEM DESCRIPTION =-wwvuee o oo __ B

HEAT-& PIECE 602194 - 1B

WEIGHT 5986
FINISH 1
GRADE 3041, UNS-S30403
DIMENSIONS ~ 1.000 X 78.000 X 255.000  EXACT 2 fféfi
R T T T PUN SPECIFICATIONS  ===-v-cooo L . ___ P

*+* MFG IN NEW CASTLE, IN, USA FROM SLABS IMPORTED FROM SWEDEN H ;LZ/QQJ
AMS 5511G EXCEPT LINE MARK ASTMA240-01 ASMESA240-0102AD -
ASTMA480-01A ASMESA480-02AD DUPONT SW-300-M JAN 82
ASME SA312-01ED 02AD CHMONLY REFINED A.0.D. PROCESS
QQ-5-766D AMENDIIT EX.P4.5.2 ASTM A312-01A CHEMISTRY ONLY
MELTED ELECTRIC ARC METHOD FERRITEPER, SHAEFFLER/DELONG
REQUIRES DRODUCT ANALYSTS PRINT'.LOTSNUMBER ON CERT
NO GRIPPER MARKS NO WELD REPATRS
ASTM A262-01 PRAC A ASTM A262-01 PRAC E

i N A

SREES FAHRENHETT MINTMUM.

FREE OF MERCURY CONTAMINATION
HOT ROLLED, ANNEALED & PICKLED

HARDNESS RE 71
GRAIN SIzZE 5
YIELD STRENGTH (DPSI) 33160 S e g et g
TENSILE STRENGTH (PSI) B2280 Sl L
ZEND OK S,
INTERGRANULAR CORROSION OX o :
SLONGATION & IN 2" 58.4 L
REDUCTION OF AREA % 69.7

- CHEMICAL COMPOSITION -—--—— PRODUCT AMALYSIS ~----vommmeoo o ___
ZARBON {Cc) .015 . (C ) .015

MANGANESE - {pMw) 1.44 {MN) 1.46

PHOSPHORUS (P ) .028 (P} .031

SULFUR (s ) . .001 {5 ) . 008

SILICON {sI) .34 (3I) .36

JHROMIUM (CR) 18,23 (CR) 18.10

NICKEL (T} 8.67 {NI) B.83

JOBRALT (Co) .14 {CO) S1a

OPPER {co) .33 {ca) .34

1OLY (Mo} .38 (MO} .41

{ITROGEN (N ) .07 o) .04

COLUMBIUM {CB) .002 {CB) .001

TITANIUM (TI) .001 (TI) .001

\LUMINUM (AL) .00z (aL) .0032

TIN (SH) .009 (SN)- .006

ALCULATED FERRITE 5.32

KNOWINGLY & WILLFULLY FALSIFYING OR CONCEALING A MATERIAL FACT ON THIS FORM,
OR MAKING FALSE, FICTITIOUS OR FRAUDULENT STATEMENTS OR REPRESENTATTIONS
HEREIN COULD CONSTITUTE A FELONY PUNISHABRLE UNDER FEDERAL STATUTES.

JAMES DOUBMAN, QUALITY ASSURANCE MANAGER,

é;!bigﬁﬁu%ggRTIFICATE IN CONFORMANCE WITH DIN50045 3.1.B/EN1.0204 i.1.m

ET;{T’ inc,
‘e Préducts

Box 370
Taelly adlana 1738y
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AvestaPolarit, Inc.
Plate Products

Uasieds2003 07:38 FAX 215 677 1430

- AvestaPolarit |
O e ertificate of g\n_a!gziﬁ and Tests

HEAT & PIECE 601951-2A 12/1s/02

OUR ORDER 230641 - 04
SOLD TO: SANDMEYER STEEL COMPANY SHIP TO: SANDMEYER STEEL COMPANY
ONE SANDMEYER LANE ONE SANDMEYER LANE
PHILADELPHIA PA 19116 PHILADELPHIA BPA 19118
782001-000Q0
————————————————————————————————— YOUR ORDER & DATE —-—w--weooon oo ____ . ____
60233 o/o0/00

-------------------------------- ITEM DESCRIPTION ~----~-mmmooee o

HEAT & PIECE €01951 - zA

WEIGHT 2278

FINISH 1

GRADE 304L - UNS-S30403

DIMENSIONS -375 X 78.000 X '255.000  EXACT Q24 A/ G
------------------------------ T77  SPECIFICATIONS  ~-- - el _____
*** MFG IN NEW CASTLE, IN, USA FROM SLABS IMPORTED FROM SWEDEN ﬂrﬂ/ 2 l7ﬂ7

AMS 5511G EXCEPT LINE MARK ASTM A240-02 ASME SA240 O1ED

ASTM A480-01 ASME SA480-01ED DUPONT-2SW7300-M JAN 82

ASME SA312-01ED CHMONLY MII&S=SO59DSWITH EXCEPTTONS

MELTED ELECTRIC ARC METHOD QQZB%:766D AMENDIIT EX.P4.5.2

REFINED A.0.D. PROCESS ASTM 2312-01n CHEMISTRY ONLY

FERRITE PER SHAEFFLER/DELONG REQUIRES BRODUAT ANALYSIS

NO GRIPPER MARKS “NO WELDZREPAIRSY: <

ASTM R262-01 PRAC A jgsTQ"ﬂg k

PLATES & TEST PCS SOLUTION ANNEALED @ 195
THEN WATER COOLED OR RAPIDLY COOLED BY "ATR
FREE OF MERCURY CONTAMINATION Ct

HOT ROLLED, ANNEALED & PTICKLED {(HRAP)

ARDNZSS RB g3
RAIN SIZE : 5 d
‘LIELD STRENGTH (PSI) 41294
VENSILE STRENGTH (PSI) 873820
3END . oK
NTERGRANULAR CORROSION oK
SLONGATTON % IN 2 56.9
2DUCTION OF AREA % 68 _2

CHEMICAL COMPOSITION ~---- PRODUCT ANALYSYS - -------meommmo o ___
"ARBON (C ) .014 (C ) .013
IANGANESE {MN} 1.46 {(r2) 1.27
'HOSPHORUS (P ) .027 {(» ) L0258
‘ULFUR {s ) . 001 (s ) .008
ILICON {SI) L3o (31} .31
HROMIUM {CR) 18.31 (CR) ie.20
ICKEL (NI} B.60 {NI) g8.28
OBALT {ae)] .15 - (o) .17
JPPER (C1r) .39 (cw) .37
LY {MO) .41 (MO} .41
ITROGEN (N ) .07 (N ) .08
JLUMBIUM {CR) .004 (CB} .004
ITANIUM {TI) .Qo1 {TT)
LUMINUM (AL} .002 (aAL) .00z
v SHN) .010 {SN) . 005

(
ALCULATED FERRITE 5.57

FNOWINGLY & WILLFULLY FALSIFYING OR CONCEALING A MATERIAL FACT ON THIS FORM,
OR REPRESENTATIONS

OR MAKING FATLSE, FICTITIOUS OR FRAUDULENT STATEMENTS
HEREIN(?PULD CONSTITUTE A FELONY PUNISHABLE UNDER FEDERAL STATUTES.

AN
.“\EDQ ! .' ,- -~ Q —.',
3§%§Mﬂtl o JBMES DOUBMAN, QUALITY ASSURANCE MANAGER
. INnc.
'?;irafo“ds - CERTIFICATE IN CONFORMANCE WITH DIN50049 3.1.B/ENlCcZ04 3.1.B
[ele) .

TarHe adlinne A7aRs



Sandmeyer Steel Company ‘ @ooy

SR ... . Avestarotar, inc.
R - Plate Products

GAvesfuPolam I | o
*moismions e Qertificate of Analpsis and Tests

. An Obtokumpy Gioup company

Moredscubg U037 FAX 215 677 1430

OUR ORDER 232536 - o1 HEAT & DTECE 82142448 4/01/03
SOLD TO: SANDMEYER STEEL COMPANY SHEP TO: SANDMEYER STEEL ‘COMPANY

. ONE SANDMEYER LANE ONE SANDMEYER LANE

. PHTLADELPHIA PA 19116 PHILADELPHIA PA 19116
-------------------------------- YOUR ORDEI' & DATE - -~ -=-----omo o ________.
60376 a/0c/o0
e T T T ITEM DESCRIPTION ----veo oo
HEAT & PITECE 821424 - 4B '
WEIGHT 4124
FINISH 1 _ -
GRADE - 304L . UNS-530403 ‘ 7
DIMENSIONS 375 X 120.000 X 300.000 EXACT C;Z:;ﬁ | F%{44¥212;{bcg
--------------------------------- SPECIFICATIONS ~ === oo meme oo oo .

*++ MFG IN NEW CASTLE, IN, USA FROM SLA3S IMPORTED FROM BRITATN
ASTMA240-01 ASMESA240-0102AD

AMS 5511G EXCEPT LINE MARK

ASTMA4BO-01lA ASMESA480-02AD DUPONT SW-300-M JAN 82

REFINED A.0.D. PROCESS

ASME SA312-01ED 02AD CHMONLY' .

QQ-5-766D AMENDIIIT EX.P4.5.2 ASTM A312-01A CHEMISTRY ONLY

MELTED ELECTRIC ARC METHOD FERRITE' PER., SHARFFLER/DELONG
PRINTYFOTINGMBER ON CERT

ASTM A262-01 PRAC A

PLATES & TEST PCS5 SOLUTION ANNEALED 8£1950 LEG
THEN WATER COOLED OR RAPIDLY COOLED BY¥ ATR
FREE OF KNOWN MERCURY CONTAMINATION & R

HOT ROLLED, ANNERLED & PICKLED {HRAP)

REQUIRES PRODUCT ANALYSIS ‘ INT i
ASTM A262-077
o

----------------------------- MECHANICAL - ER TESTS -~ - -mm oo
1ARDNESS RB - e

GRAIN SIZE g

YIELD STRENGTH (PSI) 42972

TENSILE STRENGTH (P51) 85330 20 .

REND OK S

[NTERGRANULAR CORROSTION OK o

ZLONGATION & IN 2 55.3 T

REDUCTION OF AREA % 70.1 SR

- CHEMICAL COMPOSITION ----- PRODUCT ANALYSIS - - - cocmmmcmmmmmeoommma o _
CARBON (Cc ) .@1s (¢} .013

MANGANESE (p9) 1.41 {p09) 1.38

PHOSPHORUS (P ) .026 {p ) .023

SULFUR (s ) .00l (s ) .00y

SILICON (ST} .26 (sI) .27

ZHRCMIUM {CR) 18.21 {CR) i8.10

NICKEL {NT1) 8.61 (NT) 8.75

ZOBALT (co) .13 {co) .12

COPPER {CT) .37 {cu) -37

10LY - (MO} .44 (MO) .47

JITROGEN (N ) .a7 (N} .06

OLUMBIUM {CB) .007 {oB) -006 ‘ '
TITANIOM {TT) - .003 (TT) .001 B :

\LUMINUM (A1) .006" {AL) .003

TIN {sN) .015" (8N} - . Q07

'ALCULATED FERRITE 5.22
KNOWINGLY & WILLFULLY FALSIFYING OR CONCEALING A MATERIAY- FACT ON THIS FORM,
TEMENTS OR REPRESENTATIONS

OR MAKING FALSE, FICTITIOUS OR FRAUDULENT STA’
HEREIN COULD CONSTITUTE A FELONY PUNISHABLE UNDER FEDERAL STATUTES.

JAMES DOUBMAN, .QUALITY ASSURANCE MANAGER
l:’ E k CERTIFICATE IN CONFORMANCE WITH DINS0049 3.1_B/EN10204 31.1.8
- oL Ty . ’ . - - .

te Products

Box 370

Tt adlnny a7
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HVB::SI.&:A’UI'CII'IL, 1L, Y
Plate Products - Bl

( s._Avestholur_it | PR
P BYAINLESS g * .
- (ertificate of ﬁnalgms and Uests
OUR ORDER 227145 . g1 HEAT & PIECE 818354-3p 5/06/03
'SOLD TO: SANDMEYER STEEL COMPANY SHIP TO: SANDMEYER STEEL COMPAN:
ONE SANDMEYER LANE ONE SANDMEYER LANE
PHILADELPHTA PA 19116 PHILADELPHIA PA  1911g
’ 782001-0000

YOUR ORDER & DATE

ITEM DESCRIPTION

HEAT & PIECE 818354 - 38 PHY* 20728
WETGHT . 2903
FINISH 1
GRADE - 304L UNS-530402
DIMENSIONS -375 X 96.000 X 264.000  EXACT
--------------------------------- SPECIFYCATIONS - -----——oooo o ___
*** MFG IN NEW CASTLE, IN, USA FROM SLABS IMPORTED FROM BRITAIN
ASTM A240-01 ASME SA240 O1ED ASTM A480-01 ASME SA480-01ED
DUPONT SW-300-M - JAN B2 ASME-S2B1J¥01ED CHMONLY
AMS 5511G EXCEPT LINE MARK ' REFINEBAYSE D i PROCESS
ASTM"A312-01 CGHEMISTRY ONLY

QQ-S-766D AMENDIII EX.P4.5.2 ST H
MELTED ELECTRIC ARC METHOD - EERRITE PER, SHAEFFLER/DELONG
TAPER’ fnRKS 5

REQUIRES PRODUCT ANALYSTS NS CRI: )
NO WELD REPATRS s U S v /o
ASTM A262-01 PRAC A "Aégﬂﬁ.%

PLATES & TEST PCS SOLUTION ANNEALED @ Isse
THEN WATER COOLED OR RAPIDLY COOLED BY ATR.
FREE OF MERCURY CONTAMINATION st
HOT ROLLED, ANNEALED & PICKLED (HRAP}

.

MECHANTCAL] & OTHER (TRS TS - - -~ ===~ =~ oo ool L

HARDNESS. RB . 85 o '
GRAIN SIZE - CHA Cen &
YIELD' STRENGTH (PSI) . 50763 ey
TENSILE STRENG (PST) 90335 GO3EST
BEND : ' ‘ 0K

INTERGRANULAR CORROSION © OK

ELONGATION % IN 20’ 54.9

REDUCTION OF AREA % 70.0

~ CHEMICAL COMPOSTTION -=w-- FRODUCT ANALYSIS --------—-__- e el e
CARBON {(c ) . 018 {(Cc) .014 .
MANCGANESE (V) 1.41 (M) 1.39
PHOSPHORUS (P ) -  .pae (B ) .a22

SULFUR (s )- . .oo1 (s )} .007

SILICON {s51) .32 {S1) .32

CHROMIUM {CR) ‘iB.20 (CR} 18.00

NICKEY, (NT) 8.58 (NI) - 9.35

COBALT - {Co). .L2T {CO) .18

COPPER {cu) - .28 {cu) .27

MOLY . (M0) .27 (MO) .28

NITROGEN (N ) . .07 {N ) .07
COLUMBIUM (CE) .021 (CB) .o021
TITANIUM {TT) .007 (TT) .004

ALUMINUM (an) - . 005 -{An) .004

TIN {sM) .013 (SW) .007

CALCULATED FERRITE 4.83 .

HEREING{JKCONSTITUTE A FELONY PUN
\ \ .
e larlt, Inc. JBMES DOUBMAN, QUALITY ASSURANCE MANAGER

ate Prdducty
J. Box 370
- Caslle, Indiang 47362



Sandmeyer Steel Company

AVESto.utdlriy, i,
Plate Products

Uo/ 2472003 07:38 FAX 215 877 1430

( 'S'h\;ésrng!fal:if o ) :
(ertificate of Analysis and Tests
OUR ORDER 227946 - 02 HEAT & PIECE 818965-2C 6/18/02

SOLD TO: SANDMEYER STEEL COMPANY SHIP TO: SANDMEYER STEEL COMDANY
ONE SANDMEYER LANE

ONE SANDMEYER LANE :
PHILADELPHIA PA 131186 PHILADELPHIA ., PA 15116
782001-0000

TTTTTTTTTTTTmSssoesssscsc-cceioo YOUR ORDER & DATE c-cmoem oo mmmemn e

ITEM DESCRIPTION - meomocmmmme oo

HEAT & PIECE 8189685 - 2C

WEIGHT 29285

FINISH - . 1

GRADE -304L UNS-830403 )

DIMENSTIONS .375 X 86.000 X 3266.000 EXACT 2 g;(fv?
———————————————————————————————— SPECIFICATIONS  ~--wommmme oo __ qk;\
*++ MFG IN NEW CASTLE, IN, UsA FROM SLARS IMPORTED FROM BRITATN . M 7

ASTM AZ40-01 ASME BSA240 0LED ASTM R4B0-01 ASME SA4B0-01FD (}gp\

ASME SA312-01ED CHMONLY

DUPONT SW-300-M JAN 82 : :
REFINED A_Q.D, PROCESS

AMS 5511G EXCEPT LINE MARX !
0Q-5-766D AMENDIII EX.P4.5.2 ASTM A312-01A"CHEMISTRY ONLY
MELTED ELECTRIC ARC METHOD - 'FERRITE PER SHAEFFLER/DELONG
NO GRIPPER MARKS _ ‘WO WEBLD REpaTRs -

. ASTM;A262°01 PRAC E

ASTM A262-01 PRAC A

PLATES & TEST PCS SOLUTION ANNEALED @ '1950 DEGREES FARENHEIT MINIMUM.
THEN WATER COOLED OR RAPIDLY COOLED BY AIR iy

FREE OF MERCURY CONTAMINATION - : SR _ W
HOT ROLLED, ' ANNEALED & PICKLED (HRAP) "

.................... = -n=-=~== MECHANICAL & OTHER TESTS -=-----o-mwocooeo__________
HARDNESS RB : a8z R
SRAIN SIZE X 4 T
YIELD  STRENGTH (PST) 44304 v -
PENSILE STRENGTH = (PSI) 87469 L
3END | : oK

INTERGRANULAR CORROSION e

ZLONGATION & IN 2V 5B.4

REDUCTION OF ARKA % 61.8 :

T e e e e —————— CHEMICAL COMPOSITION ~- - - oo oo cmmoooo o
CARBON (Cc) .018

IANGANESE (M) 1.:43

?HOSPHORUS (P ) .023

SULFUOR {s ). .002

IILYICON {31) .29

"HROMIUM ~  (CR) 18.18

ITCKEL (NI) 8.58

'0HALT {co) .11

JOPPER {Cu) .27

OLY {M0) .31

TITTROGEN (M) .06

JOLUMBIUM {CE) .005

‘TTANTUM {TI) - .003

LUMINUM (A1) .005

"IN {sN) .012
‘ALCULATED FERRITE  5.55 |

KNOWINGLY & WILLFULLY FALSIFYING OR CONCEALING A MATERIAL FACT ON THIS FORM,
FRAUDULENT STATEMENTS OR REPRESENTATIONS

OR MAKING FALSE, FICTITIOUS OR
HEREIN(fPULD CONSTITUTE A FELONY PUNISHABLE UNDER FEDERAL STATUTES.

-EEEE&? ?_5 N ‘ TAMES DOUBMAN, QUALITY ASSURANCE MANAGER
1 arit, Inc.

ta Praducts

Box 370

Castis, Indlana 47382




Us723/2003 88:22 FAX 215 877 1430 Sandmeyer Steel Company [Fooq

Purchase Order 008649-00

Meyer Tool & Mig., Inc.
4601 W. Soutirwest Highway Vendor 000237

Dak Lawn, IL 60453
708/425-9080 Fax 708/42 52612

Lo

To: Ship to :
Sandmeyer Steel Company Meyer Tool & Mfg,
One Sandmeyer Lane 4601 Southwest Hwy,
Philadelphia PA 19116359 Oak Lawn iL 60453
USA USA
Phone (800) 523-3663 Fax (215) 577-1430
PO Deto _ Ship Via Fop Planner Confirming 1o [ Terms
05/a1/2003 Common Carrier OUR PLANT JDA Terrell Net 60
"2m Part! Rev I Description / Dutalja Quantity P{,';’{‘,LT; Uatt Cost Extanded Coat
1 | Charpy Impad Test 251104 Rev NS UM EA 1.00f 05/15/2003 . 135.000 136.00
Charpy Impact Test of ona set of thioe spacimans al
-320Deg.F
Purchasing Category: JO  00918-00%1
For em 1111-6 Part# 251104, MACHINE THREE SAMPLES FROM 304LSS, Y4 THK PLATE x £ x 6" .
DROP.CHARFY IMPACT TEST TQ THE REQUIREMENTS OF SA370 and ASME B&PV Cods
Secton Vi) Divisert 1 Editicn 2001 Addendurn 2002 pammgrapha UG-B4(c)(1) and 1G-B4{c)(2).
Acceplance crltera: 22 fi-lbs (S8)). Test Temperature: 4 Kelvin. Provide a repart of reaufts, Matorlals of
the sama slzs, form and heal numbar may ba combined for festing, but please indicate what
specimens raprsent which parts,
2 | Charpy Impact Test 251105 Rav NS UM EA 1.00] 05/158/2003 135.000 136.00
Charpy Impact Test of ona set of tires specimens at
-320Deg.F
Purchasing Category : JO  D0918-0051
For tem 1111-7 Part# 261105. MACHINE THREE SAMPLES FROM 304L58,3/8"THK.PLATE x 4" x 8"
DROP.CHARPY IMPACT TEST TO THE REQUIREMENTS OF SA370 and ASME BEPV Coda
Secllon VI Divison 1 Edjtion 2001 Addendum 2002 paragraphs UG-84{c)(1) and Ua-84(c)(2). .
Acceplance oriteria; 22 fdbs (381). Tast Temperatura: 4 kelvin, Pravida a report of results, Materals of
the sama size, form and haat number may ba eombined for testing but please ndicate what
spacimens represent which pans, '
Charpy Impact Test 251106 Rev NS  U/M Ea 1.00{ 05/05/2003 135,000 135.00
Chaspy Impact Test of one set of thrpe spacimens at
-320Dag.
Purchasing Category : JO 0093 a-gos1

For ltam 1111-1 Part# 251108, MACHINE THREE SAMPLES FROM 304155, 48" THK PLATE x 4" x 6"
DROP.CHARP’!’ IMPACT TEST TO THE REQUIREMENTS OF 8A370 and ASME B&PV Coda
Section VIl Divizon 1 Edlion 2001 Addendumn 2002 paragraohs UG-B4(c){1) and UB-84[e)(2).
Acceptancs critaria: 22 R-lbs (34Y). Test Temperature: 4 kehin. Pravide a report of resiits, Materlals of
the sama size, form and heat number may be comblned for testing,but pleasa indreate what
specimeris represant which parts,

' ) W P
VENDOR COPY Page & 1}’/\ A@wﬁmm

PTA7C7HOAF T, AT AT MYYY moa o omm e e .
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Va/s2374003 08:22 FAX 215 877 1430

Meyer Tool & Mfg., Inc.

4601 W. Southwest Highvway
Oak Lawmn, I, 60453
708/425-9080 Fax 708/425 2612

Ta:

Sandmeyer Steel Company

One Sandmeyer Lane
Philadelphia PA 191{6--359

doos

Sandmeyer Steel Company

Purchase Order 003549-00
Vendor 000237

. Bhipfo:

Meyer Tool & Mfg.
4601 Southwest Hwy.
Qak Lawn IL 60453

USA USA
Phone (800) 523-3863 Fax (215) 677-1430
PQ Date Ship Via FoB Planner , Confirming to , Torins 1
05/01/2003 | Common Carrler OUR PLANT JOA | Tomell | Net 60 ]
nrm Past!Rov / Desoription ! Dutalls Conty g Unit Cost Baended Gost |
1 | Charpy Impact Test 261115 RevNS UM Ba 1.00 D5/1572003 135.c00 135.00
Charpy Impact Test of one set of threa spacimens at
-320Deg F
Purchasing Categsry : JO  00918-005+
For tem 111-29 Part# 251115. MACHINE THREE SAMPLES FROM 304128, " THK.PLATE x 4" x&"
DROP.CHARPY IMPACT TEST TO THE REQUIREMENTS OF SA370 and ASME BAPV Coda
Saction VIl Divison 1 Edition 2001 Addendum 2002 paregraphs UG-84{c}{1) and UG-B84(c}{?).
Acceptance ariterla: 22 fidbs (38)). Test Temperaturs: 4 kaivin. Provide a report of results. Matsials of
tha same size, form and heat number may be combinad for testing,but please indlcate what
specimens represent which pans.
3 | Charpy Impact Test 251118 Rev NS UM EA 1.00] 85/15/2003 135.000 135.00
Charpy Impact Test of one sel of three specimens at
-320Deg.F
Purchasing Category: JO  00318-0051
For Jtem 118 Part# 251119, MACHINE THREE SAMPLES FROM 304LSS, 1-1/BTHK PLATE x 4" x 8*
DROP.CHARPY IMPACT TERT TO THE REQUIREMENTS OF SA370 and ABME B&PY Code
Bection Vil Divison 1 Ediflon 2001 Addandum 2002 paragraphs UG-84{c)(1) and UG-B4{c){2). i
Acceplance criteria; 22 fi-lbs (38.). Test Tempemtura: 4 kelvin. Provida 6 mport of resulis. Materals of
the same slzo, form and heat number may be combined for testing,but please Indicals what
speciment reprasant which parts, .
i |Champy Impact Test 251575 Rev NS UM EA 1.00] 0s/15/2003 135.000 135.00
Charpy Impact Tast of one set of thres spedimens at
320Deg F
Purzhasing Gategoty : JO 0Q818-0081
For ltem 574-31 Part¥ 251578. MACHINE THREE 3AMPLES FROM SA240 TP 31888, 1“THK PLATE
X 4" x 8" DROP.CHARPY IMPACT YEST TO THE REQUIREMENTS OF SA370 and ASME B3PV
Code Section VI Diviean 1 Edifion 2001 Addandumn 2002 parsgraphs UG-B4(c)i1) and UG-84{c)(2
fccaptance critetiar 22 fbs (38J). Test Temperaturs; 4 kshvin. Provides 2 report of results, Materials of
the same sizs, form and haat number may be combinad for testin,but paase indicale what spedmeans
represent which parts.

1 oy %\{Q =7 :,/
L ;ﬂ"‘"
VENDOR copPy Page # 2 /7& Authortzed Slgnstura

ean
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Vs LOs4VUS UB 23 FAX 215 877 1430 Sandmeyer Steel Company [doos

Purchase Order 008849-00

Meyer Tool & Mfy,, Inc.

4601 W. Soutbwest Highway Vendor 000237
Oak Lawn, 11, 60453

708/425-9080 Fax 708/425.2612

To: Ship to -
Meyer Too) & Mfg.
4601 Southwest Rwy,
Oak Lawn IL 60453

Sandmeyer Steel Company
Cne Sandmeyer Lane
Philadelphla PA 19116-359

USA usa
Phone (800) 523.3664 Fax (215) 677-1430
PO Data Ship Vi FoB Paanner Confimlng to Tovma
05/01/2003 Commeon Carrder OUR PLANT JDA Terrel! ) Net 60
‘rem] Part {Rev | Dascription / Detalls Cuantity Pm Unkt Coxt ' Extended Cost ‘l
7 | Charpy Impact Test 25MB02 RevNS UM EA 1.00] 0s/15/2003 136.000 135.05’
Charpy Impact Test of one set of three spedmens at
-320Deg.F
Purchasing Category: JO  00918-0051

For ltem MB0Z Payth 25MROZ, MACHINE THREE 8AMPLES FROM 8A240 TP
304153, 3/4'THK PLATE x 4" x 6" DROP.CHARPY IMPACT TEST TO THE REQUIREMENTS OF
SA370 and ASME B&PV Coda Saction Vil Divison 1 Edition 2001 Addendum 2002 paragraphs
UG-B4(c}(1} and UG-84(c)(2}. Acceptance criterla: 22 fibs (38J). Test Temperatura: £ kelvin., Provide
& report of results, Maferials of the ssme size, form and heat number may be combined for toating, but

plesse indicate what spacimens represent which parts.
Use dreps PO 00884000 for all GHARPY IMPAGT TESTS deslgnatad an this ordsr.

Our company vﬁ!ueé suppliers who consistenty: Totaliterns Price 945.00
> Fumish Quality Praducts ' Sales Tax 0.00
> Erae;hée;m Te%'v";y b Fixed Cost 0.00

Please keep e informed if yau have any problems that could advarsely affect our poducton 198 PO Price : $ 945 00

5C' IrEdU'B.

VENDOR | S ‘Wgﬁn
COPY . - ; ;
: ' Page #3 /o ‘ Authoriosd Blgnature

g _
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UVos£ascvuos UBIZ21 FAX 215 877 1430 Sandmeyer Steel Company

SANDIVIEYER STEEL CONvVMIPANY
ONE SANDMEYER LANE - PHILADELPHIA, PA 19116-35983
800-523-3663 +» FAX 215-677-1430 » www.SandmeyerStaal.com

FAX TRANSMISSION SHEET

DATE: 035/23/2003
TO: MEYER TOOL & MANUFACTURING

ATTN: JOHN ABRAM
RECEIVER FAX NUMBER: _ (708) 425-2612
FROM: MICHAEL GALLAGHER

MESSAGE:

This is page 1 of 3 pages being transmitted.

If you do not receive all of the pages please call us as soon as
Thank you. _

possible at 800-523-3663.

ooy

New Alloys Coming to Sandmeyer Steel Company

2304 Duplex (UNS S$32304) 2507 Duplex (UNS S32750)
3/16" thick through 1-1/2" thick 3/16" thick through 1-1/2” thick

Now in stock Now in stock

317LMN (UNS S31726)
3/16" thick through 1/2" thick
Now in sfock

17-4 PH (UNS $17400)
3/16” thick through 1-1/2” thick
Due in stock late June

We are able to submit quotations on your future requirements in these grades




uuuuuu

BILL TO:

“vve volgzz FAA Z15 B8T77 1430

SANDMEYER STEEL COM PANY

ONE SANDMEYER LANE - PHILADELPHIA,

800-523-3663 - FAX 215-677-1430 - www.SandmeyerStesl.com

MEYER TOOL & MANUFACTURING
4601 SOUTHWEST HIGHWAY

OAX LAWN, IL 60453

ATTENTION: JOHN AERAM

PHONE :

QTY DESCRIPTION

ITEM

(708) 425-5080

Sandmeyer Steel Company

SHIP TO:

19440
CUSTOMER ORDER # 008649-00

88C QUOTE #3213901 DATE -

PA 19116-359%

ooz

05/23/03

F__“.____________u——---—...-..__.-.___..__

S5C TYPE 304L (UNS 530403)

CUT PLATE

{1) 3/8" X g X a"
LABOR ONLY
TESTED
HT #601951 PLT #24219
TOLERANCE: W +1/8 -0

{1) 3/8" X 4m X g™
LABOR ONLY
TESTED
HT #821424 PLT #25167
TOLERANCE: W +1/8 -0

(1) 3/8" X a» X gv
LABOR ONLY
TESTED
HT #818965 PLT #23387
TOLERANCE: W +1/8 -0

(1) 3/8" 2 4u ¥ g»
LLABOR ONLY
TESTED
HT #818354 PLT #23106
TOLERANCE: W +1/8 .0

THB  05/23/2003 09:13:08 SsC QUOTE #323901

L +1/8

L +1/8

L +1/8

L +1/8

$189.00/EA

$18B9.00/En

$189.00/Ea

$189.00/EA

$189,

51859,

$189.

$189.

Qo

00

0o

ao



Ve ewsLUVG UBIZ22 FAX 215 877 1430 Sandmeyer Steel Company hoos

SANDNVIEYER STEEL COovMPANY
ONE SANDMEYER LANE - PHILADELPHIA, PA 19116-3598
800-523-3663 » FAX 215-677-1430 - www.SandmeyerSteal.com

5. (1) 3/8" X 4v x gn $189.00/EA 3189.00
LABOR ONLY
TESTED
HT #600373 PLT #72243
TOLE CE: W +1/8 -0 L +1/8 -0

374 _
6. {1) g/a} X ¢¢ X g $189.00/EA £189.00
OCR ONLY

TESTED
HT #02F3 - PLT #23688
TOLERANCE: W +1/8 -0 L +1/8 -9
7. {1) 1 X 4n x gn $189.00/EA $189,00
LABOR ONLY
TESTED
HT #602154 PLT #24688
TOLERANCE: W +3/16 -0 L +3/16 -o
8. {1} 1-1/8% ¥ an x gn $192.00/EA $1%82.00
LABOR ONLY
TESTED
HT #01Fsg PLT #24365
TOLERANCE: W +1/4 -0 L +1/4 -0
1,515.00

L e N F -1 T

. " MATERIAL I5 NoT GUARANTEED TO BE GOODS THAT "ORIGINATE"
A3 DEPINED IN ARTICLE 401 OF THE NAFTA, UNLESS SPECIFICALLY NOTED AE 5UCH.

FOB: DELIVERED - PREPAID

SHIP DATE:

SUBJECT TG TERMS AND CONDITICNS OF SANDMEYER STEEL COMPANY QUOTATION FORM.

QUOTAYTION SUBJECT TO MATERIAL AVAILABILITY AT THE TIME AN ORDER Ig PLACED. .
PRICES BASED ON RECE[PT OF ENTIRE ORDER IN FULL &S QUOTED. PRICES SUBJECT TO REVIEW IF ITEMS ARE DELETED OR IF QUANTJTIES CHANGED.
SHIP DATE BASED ON NUMBER OF BUSINESS DAYS AFTER RECEIPT OF ORDER.
PRICES SUBJECT TO REVIEW IF ORDER IS PLATED AFTER 15 DAYS FROM DATE OF THIS QUOTATION.

ra

CC:z ROBERT LUNDGREN MICHARI. GALLAGHER
ASSISTANT TO THE, MANAGER INSIDE SATLES

THE  05/23 /2003 09:13:08 SSC QUOTE #323901




